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CLIENT:  SMOOTH-ON 
  5600 Lower Macungie Road 
  Macungie, PA 18062 
 

Test Report No: TJ4503-Rev.1 Date: February 10, 2017 

 
SAMPLE ID: The client identified the following test material as “Habitat Cast N Coat” 
 
SAMPLING DETAIL: Test samples were submitted to the laboratory directly by the client. No special 

sampling conditions or sample preparation were observed by QAI. 
 
DATE OF RECEIPT: Samples were received at QAI facilities on January 1, 2017 
 
TESTING PERIOD: February 9, 2017 
 
AUTHORIZATION: Signed work order 17SP020303 Ed. 2 signed by Rahul Amin 
 
TEST REQUESTED: Perform standard flame spread and smoke density developed classification tests on 

the sample supplied by the Client in accordance with ASTM Designation E84-15, 
"Standard Method of Test for Surface Burning Characteristics of Building Materials".  
The foregoing test procedure is comparable to UL 723, ANSI/NFPA No. 255, and UBC 
No. 8-1. 

 
TEST RESULTS:  Flame Spread   Smoke Developed 

 
             25       165 
 

CLASSIFICATION: The material results in a class “A” rating. Detailed test results are presented in the 
subsequent pages of this report. 

 
Prepared By         Signed for and on behalf of 
         QAI Laboratories, Inc. 

  
Daniel Barnett J. Brian McDonald  
Project Engineer Operations Manager 
  




